



Limited Approval for the Trademark Trevira CS®

Kinnasand GmbH
Danziger Straße 6
26655 Westerstede
Germany

Application No.:	210296.1
Date of issue:	10.05.2021
Valid until:	06.05.2026
Article name:	7102 Ripple
End use :	Drapes Curtains
Square weight (g/m²): according to customer specification	53
Composition of the raw materials:	Polyester 100%
Composition of the fabric:	Trevira CS 90% Polyester 10%

The article 7102 Ripple has been tested under the Trevira trademark application no. 210296 and is granted approval for the trademark Trevira CS® for interior use.

The article was tested according to DIN 4102 part 1, 6.2 and thus also meets the requirements for fire class DIN 4102-B1.

The article was tested according to the French Standard NF P 92-504 (Propagation de flamme) and thus also meets the requirements for class M1 according to NF P 92-503, 92-505 and 92-507.

Trevira GmbH
(This document is valid without signature.)